
LAS VIRGENES - TRIUNFO
JOINT POWERS AUTHORITY

AGENDA 
4232 Las Virgenes Road, Calabasas, CA 91302

CLOSING TIME FOR AGENDA IS 8:30 A.M. ON THE TUESDAY PRECEDING THE MEETING.
GOVERNMENT CODE SECTION 54954.2 PROHIBITS TAKING ACTION ON ITEMS NOT ON POSTED
AGENDA UNLESS AN EMERGENCY, AS DEFINED IN GOVERNMENT CODE SECTION 54956.5
EXISTS OR UNLESS OTHER REQUIREMENTS OF GOVERNMENT CODE SECTION 54954.2(B) ARE
MET.

5:00 PM December 5, 2016

PLEDGE OF ALLEGIANCE

1 CALL TO ORDER AND ROLL CALL

2 APPROVAL OF AGENDA

3 PUBLIC COMMENTS

Members of the public may now address the Board of Directors ON MATTERS NOT
APPEARING ON THE AGENDA, but within the jurisdiction of the Board. No action shall be
taken on any matter not appearing on the agenda unless authorized by Subdivision (b) of
[...]
and planned flow equalization storage volumes at the Donald C. Tillman Water 
Reclamation Plant, treatment process restrictions, plant influent diurnal flow patterns for 
weekdays and weekends, and effluent flow demands. The flow equalization was computed 
to minimize nighttime flow shortages using primary flow equalization storage. 

Task Leader/Project Engineer, Water Treatment Plant Upgrades and Expansion 
Preliminary Design, Highland, California. Ms. You assisted with the preliminary design 
of the upgrades and expansion to East Valley Water District’s Plant 134. The upgrades and 
expansion involved expanding the plant’s capacity from 4-mgd to 8-mgd by adding a new 
8-mgd capacity membrane filtration system, while keeping the existing plant in operation. 
The design also involved upgrades to the chemical feed systems and washwater recycle 
system. Ms. You assisted with the preparation of the preliminary design report and 
membrane pre-selection bid documents. The preliminary design was completed in 
February 2009. 

Task Leader/Project Engineer, City of Camarillo Brackish Water Desalination Project 
Pilot Study, Camarillo, California. Ms. You assisted with the design and operation of the 
reverse osmosis (RO) pilot plant for iron and manganese removal from brackish 
groundwater for the City of Camarillo, California. The RO pilot study tested the following 
pre-treatment processes to be followed by RO: 1) sequestering; 2) aeration followed by 
granular media filtration (GMF); 3) aeration followed by membrane filtration; 4) chlorine 
dioxide feed followed by GMF; 5) chlorine feed followed by greensand. The pilot study was 
completed in February 2009. 

Project Engineer, West Basin Water Recycling Facility, Preliminary Process 
Optimization Study, El Segundo, California. Ms. You conducted five sets of bench-scale 
jar tests in February 2007 to evaluate the effectiveness of several methods that were 
proposed to improve the performance of Title 22 treatment facilities. She also assisted 
with data compilation and analysis. 

Project Engineer, Reverse Osmosis Facility Design Project, Gila River Indian 
Community, Arizona. Ms. You assisted with the design of a Reverse Osmosis Facility for 
Gila River Indian Community’s drinking water system. She designed the chemical storage 
and feed systems for membrane pre-treatment, post-treatment and cleaning. The chemical 
systems included antiscalant, caustic soda and sodium hypochlorite. Ms. You also designed 
raw water pump station, blend water pump station, and finished water pump station.  

Project Engineer, Membrane Systems Pilot Study, Highland, California. Ms. You 
assisted with the membrane systems pilot study that was conducted at East Valley Water 
District’s Plant 134. The pilot study tested direct filtration systems using submerged 
microfiltration (MF) and low-pressure ultrafiltration (UF). Ms. You assisted with the 
membrane systems operation, data collection and analyses, and preparation of the final 
pilot study report. The pilot study was completed in June 2007. 

90



  
 
 

 

Gregory D. Wetterau, PE, BCEE 
Permitting 

Mr. Wetterau is an environmental engineer with 21 years of experience in engineering and 
project management for planning, design, and construction phases of water and 
wastewater projects. His primary expertise includes process and system design for 
membrane filtration, desalination, and advanced wastewater treatment facilities, having 
been involved with piloting, design, or facility start-up for more than fifty membrane 
treatment facilities throughout the United States and internationally. Mr. Wetterau 
currently serves as the CDM Smith West Region Drinking Water Market Leader, as first Vice 
President for the American Membrane Technology Association (AMTA), and as Chair of the 
2013 AWWA/AMTA Membrane Technology Conference Program Committee. He has also 
served on multiple Project Advisory Committees for the Watereuse Research Foundation 
and is active in the International Desalination Association (IDA). 

Process Lead, Leo J. Vander Lans Water Treatment Facility Expansion, Long Beach, 
California. For the Water Replenishment District of Southern California, Mr. Wetterau 
served as lead process engineer during design and construction of the Leo J. Vander Lans 
Water Treatment Facility expansion. The design included expansion of the 3 mgd indirect 
potable reuse facility to 8 mgd without increasing waste flows to the sewer. A dissolved air 
flotation (DAF), secondary MF system, and third stage RO will produce an overall plant 
recovery of 91 percent. The design also includes the addition of advanced oxidation to 
comply with pending indirect potable reuse regulations in California. Mr. Wetterau has 
been heavily involved with permitting of the facility, the first to be approved under the 
current draft Groundwater Recharge Reuse Regulations.  

Technical Lead, Water Purification Demonstration Project, San Diego, California. 
Mr. Wetterau provided senior technical oversight for the City of San Diego’s Advanced 
Water Purification Facility Demonstration project design, construction, and operation. The 
demonstration project is a component in the city’s planned indirect potable reuse facility 
which will employ reservoir augmentation to supplement the raw water supply from the 
San Vicente reservoir. The demonstration project included two independent process trains, 
each rated for 0.5 mgd finished water production, which include microfiltration, 
ultrafiltration, reverse osmosis, and advanced oxidation with ultraviolet light and 
hydrogen peroxide. Mr. Wetterau worked closely throughout the project with the 
Department of Public Health to support the development of future reservoir augmentation 
regulations and has led technical presentations to multiple regulatory agencies, public 
interest groups, and the City Council. The facility produces water of exceptional quality 
that meets all federal and state drinking water standards and as such, the Demonstration 
Project has proven that purified water can be produced and safely added to the San 
Vicente Reservoir as part of a full-scale potable reuse project. 

Task Leader, Reclaimed Water Master Plan, Los Angeles, California. Mr. Wetterau 
served as task leader on the groundwater replenishment treatment pilot study for the 
Los Angeles Department of Water and Power. The 16 month pilot study utilized 
microfiltration, reverse osmosis, and two alternative forms of advanced oxidation, to 
produce potable quality water from both a tertiary and secondary effluent source. As part 
of this study, Mr. Wetterau led several workshops and participated in public outreach 

Education 

MS – 
Environmental 
Engineering, 
University of 
Illinois, Urbana, 
Illinois, 1994 

BS – Civil 
Engineering, 
University of 
Illinois, Urbana, 
Illinois, 1992 

BA – Liberal Arts, 
Wheaton College, 
Wheaton, Illinois, 
1992 

Registration 

Professional 
Engineer: 
Washington (1998), 
Oregon, and 
California 

Honors/Awards 

Board Certified 
Environmental 
Engineer (BCEE), 
American Academy 
of Environmental 
Engineers and 
Scientists 

 

91



Gregory D. Wetterau, PE, BCEE 

  
 
 

meetings and tours of the treatment facility. He also served as lead technical advisor for 
potable reuse aspects of the Reclaimed Water Master Plan, identifying recommended 
levels of treatment, site considerations, and brine disposal impacts for the city’s future 
advanced treatment facilities.  

Technical Reviewer, Groundwater Replenishment System (GWRS), Orange County, 
California. Mr. Wetterau provided technical review of membrane design for the world-
class groundwater replenishment system project, which will provide up to 200,000 
Orange County families with a new source of drinking water. The GWR System will reclaim 
and recycle up to 95 mgd of secondary effluent from the Orange County Sanitation 
District's Plant No. 1. The secondary effluent will undergo three additional levels of 
treatment, including microfiltration, 100-percent reverse osmosis treatment, and 
ultraviolet disinfection. 

Lead Practitioner, Membrane Filtration Pilot, Design, and Construction. For the East 
Valley Water District in California, Mr. Wetterau provided senior technical oversight for the 
development of pilot protocol, plant operation, and data evaluation during the piloting of 
two alternative membrane filtration systems utilizing inline coagulation and direct 
filtration for reduction of disinfection byproduct precursors. Results of this pilot were then 
used in the preliminary and final design of an 8-mgd ultrafiltration facility utilizing inline 
coagulation for organics reduction. The facility is currently under construction, and Mr. 
Wetterau is providing senior oversight and review of submittals and request for 
information (RFI) responses. 

Lead Practitioner, Membrane Filtration Upgrades Design, California. For the 
Olivenhain Municipal Water District in California, Mr. Wetterau provided senior technical 
oversight for the evaluation, recommendation, and design of facility upgrades for a 34-mgd 
ultrafiltration facility to improve plant performance and bring the plant in compliance with 
the USEPA Long Term 2 Enhanced Surface Water Treatment Rule. Mr. Wetterau led the 
coordination with the California Department of Public Health to identify the level of 
treatment and testing required for the upgraded facility, which include full tank 
deconcentration, modified integrity testing, tank aeration, and residuals handling, as well 
as changes to various ancillary systems. 

Project Manager, Groundwater Desalination Pilot Study, Camarillo, California. 
Mr. Wetterau served as project manager for the design, construction, and operation of a 
groundwater desalination pilot plant for the City of Camarillo. This work was funded by 
the city through a Proposition 50 grant from the California Department of Water Resources 
(DWR). The purpose of the pilot plant was to demonstrate the effectiveness of the 
treatment processes and to obtain full-scale design criteria for the city’s future 8-mgd 
groundwater desalination facility. The pilot plant tested alternative iron and manganese 
removal alternatives as pretreatment to reverse osmosis for wells experiencing 
considerable degradation in chlorides, sulfates, iron, and manganese. Nine months of 
operation were dedicated to an evaluation of five pretreatment processes, including 
oxygen quenching with sodium thiosulfate, oxidation and filtration with either air, chlorine 
dioxide, or free chlorine, and filtration using either dual media filters, pyrolucite filters, or 
microfiltration. The final six months of operation included optimization of the RO process 
with the selected pretreatment process.  

92



  
 
 

 

Dorothy L. Meyer 
CEQA 

Ms. Meyer has over 27 years’ experience with preparing and processing environmental 
documents per the California Environmental Quality Act (CEQA) the National 
Environmental Policy Act (NEPA), and other federal, state, and local laws and regulations. 
She has managed and actively participated in the environmental analysis for controversial, 
multi-million dollar private development and public works/infrastructure projects in 
compliance with CEQA and/or NEPA. Ms. Meyer’s experience is highlighted below: 

Project Manager, West Basin Water Recycling Plant Phase IV Expansion Project. Ms. 
Meyer served as project manager for preparing a MND for the West Basin Water District’s 
capacity expansion at the West Basin Water Recycling Plant. This project involved 
expanding the treatment capacity for increased supply of recycled water for various 
applications, including industrial boiler feed water, irrigation water, and high-quality water 
for injection into groundwater to maintain the seawater intrusion barrier. The MND 
included particularly detailed analysis of air quality, biological, cultural resources, and 
hazardous materials issues and impacts.  

Project Manager, Advanced Wastewater Treatment Facility. During her employment 
with the City of Los Angeles Bureau of Engineering, Ms. Meyer prepared and processed the 
environmental analysis, including an MND and EA for a reclaimed water project for the 
City of Los Angeles’ Bureaus of Engineering and Sanitation, Department of Water and 
Power, and U.S. Bureau of Reclamation associated with the Terminal Island Treatment 
Plant Advanced Wastewater Treatment Facility Phase I (a.k.a. the Harbor Water Recycling 
Project). Areas of controversy included cultural resources, least tern nesting and water 
quality of the Dominguez Gap Barrier.  

Technical Reviewer for Various City of Los Angeles Bureau of Engineering MND’s and 
U.S. Army Corps of Engineers EA’s. In 2011 to 2012, Ms. Meyer was the technical support 
and reviewer of the North Atwater Crossing Project (MND and EA), Donald C. Tillman In-
Plant Storage Basin (EA) and Donald C. Tillman Multi-Use Facility (EA). The North Atwater 
Crossing Project is the development of a new multi-modal bridge over the Los Angeles 
River to facilitate pedestrian, bicycle and equestrian crossing of the River. Both the In-Plant 
Storage Basin and Multi-Use Facility Projects are located at the Donald C. Tillman Water 
Reclamation Plant in the Sepulveda Basin. 

Project Manager, Wastewater Collection System Improvement Program, Program 
EIR. Ms. Meyer stepped in as the City of Los Angeles, Bureau of Engineering project 
manager when the Program EIR was about two-thirds complete. Ms. Meyer completed 
preparing and processing this expedited environmental document that analyzed the 
environmental impacts common to most wastewater conveyance system projects for the 
entire City of Los Angeles. She also developed, executed, and trained others in the 
Consistency Assessment Process that was developed to analyze the impacts of individual 
conveyance projects with those analyzed in the Program EIR.  

 

 

Education 

BA – Geography, 
California State 
University, Long 
Beach, 1986 

Minor 
(Certificate) in 
Environmental 
Studies, 
California State 
University, Long 
Beach, 1986 

Certifications 

Federal Highway 
Administration 

NEPA Certificate, 
1988 

 

93



Dorothy L. Meyer 

  
 
 

CEQA Task Leader, City of Los Angeles Integrated Resources Plan (IRP), California. 
Ms. Meyer was the task leader and technical expert for CEQA compliance for the multi -
year strategic planning effort for the City of Los Angeles’ IRP. The IRP is a facilities plan 
that addresses the wastewater facilities needed in the year 2020, while integrating future 
recycled water and urban runoff needs. The EIR was prepared to address the potential 
impacts of 12 site-specific and 8 program-level project components, all addressed 
individually as well as in varying degrees collectively under four Project Alternatives. The 
review and comment period for Draft EIR generated approximately 3,000 comments. The 
Final EIR was certified in November 2006. 

Project Manager, Los Angeles Department of Water and Power On-Call 
Environmental Services, California. Ms. Meyer managed the analysis for, and 
preparation of, environmental documents for CEQA/NEPA compliance for the Los Angeles 
Department of Water and Power (LADWP) under a 3-year contract. Under this contract, 
Ms. Meyer managed, prepared, and distributed several successful Mitigated Negative 
Declarations (MNDs) for various potable (Magnolia Trunk Line, Parthenia and City Trunk 
Line South) and reclaimed (West Valley Water Recycling Project, Sepulveda Basin Water 
Recycling Project, and Hansen Area Water Recycling Project) water pipelines, with special 
emphasis on air quality, noise and traffic impacts to nearby residents and businesses, as 
well as biological and cultural impacts. Another successful MND for LADWP was the Santa 
Ynez Reservoir Cover Project, which included special biological, cultural and noise studies. 
Ms. Meyer also managed special biological and cultural resources studies for the 